



Test Report

No.: HKHL1510043552JL

Date: OCT 23, 2015

Page 1 of 4

CERAMCOR - USA
1026 SMANTHA WAY, TOMS RIVER, NJ 08753

The following samples were submitted and identified on behalf of the client as:

CERAMIC COOKWARE, 10" BRAISER

SGS Case No. : HKHL151000032356
Buyer : CERAMCOR LLC
Country of Origin : CHINA
Country of Destination : UNITED STATES
Sample Receiving Date : OCT 13, 2015
Test Performing Date : OCT 13 – 23, 2015

Test Requested : Please refer to the result summary.

Test Method & Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
1. US California Proposition 65 (Superior Court of the State of California – County of San Francisco Case No. 938430) – Leachable Lead and Cadmium (Selected tests and parts as specified by client)	PASS
2. US California Proposition 65 (County of Santa Clara Case No. 1-12-CV-224755) (Selected parts as specified by client)	--
a) Leachable Lead	PASS

Signed for and on behalf of
SGS Hong Kong Ltd.

Che Wai Leuk, Jerry
Technical Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.





Test Report

No.: HKHL1510043552JL

Date: OCT 23, 2015

Page 2 of 4

1. US California Proposition 65 (Superior Court of the State of California – County of San Francisco Case No. 938430) – Leachable Lead and Cadmium

Method : With reference to AOAC 18th Ed. (2005) Section 973.32. Analysis was performed by Atomic Absorption Spectrometry.

Internal Surface (Large Hollowware)

Trial	Depth (mm)	Diameter (mm)	Extract Volume (mL)	Result (µg/mL)		Permissible Limit (µg/mL)		Comment
				1		Lead	Cadmium	
				Lead	Cadmium			
1	60	262	2430	< 0.05	< 0.01	--	--	--
2	60	262	2430	< 0.05	< 0.01	--	--	--
3	60	262	2430	< 0.05	< 0.01	--	--	--
4	60	262	2430	< 0.05	< 0.01	--	--	--
5	60	262	2430	< 0.05	< 0.01	--	--	--
6	60	262	2430	< 0.05	< 0.01	--	--	--
7	60	262	2430	< 0.05	< 0.01	--	--	--
8	60	262	2430	< 0.05	< 0.01	--	--	--
9	60	262	2430	< 0.05	< 0.01	--	--	--
10	60	262	2430	< 0.05	< 0.01	--	--	--
11	60	262	2430	< 0.05	< 0.01	--	--	--
12	60	262	2430	< 0.05	< 0.01	--	--	--
California Proposition 65 (Average of twelve) :				< 0.05	< 0.01	0.1	0.049	PASS

Sample Description :

1. White Ceramic w/ Black Printing (Pot)

Note : 1. < = less than
2. µg/mL = microgram per millilitre

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

No.: HKHL1510043552JL

Date: OCT 23, 2015

Page 3 of 4

Test Results (Cont'd) :

2. US California Proposition 65 (County of Santa Clara Case No. 1-12-CV-224755)

a) Leachable Lead

Method : With reference to ASTM C738, followed by analysis using Inductively Coupled Plasma – Mass Spectrometer (ICP-MS).

Test Item	White Ceramic w/ Black Printing (Pot)						Reporting Limit	Limit
	1	2	3	4	5	6		
Released Lead (ppm)	ND	ND	ND	ND	ND	ND	0.05	--
Average (ppm)	ND						0.05	0.99
Volume of 4% Acetic acid used (mL)	2430	2430	2430	2430	2430	2430	--	--
Internal Depth (mm)	60	60	60	60	60	60	--	--
Diameter (mm)	262	262	262	262	262	262	--	--
Comment	PASS						--	--

- Note : 1. ppm = part per million
2. ND = Not Detected

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Photo Appendix



*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.